

GUIDANCE STATEMENT

Infliximab for the management of diarrhoea or colitis associated with Immune Checkpoint Inhibitor (ICPI) therapy

PAC recommendations

East of England Priorities Advisory Committee recommendations

- Infliximab is recommended for the treatment of severe Immune Checkpoint Inhibitor (ICPI) related diarrhoea or colitis grade 3 or 4, in line with the treatment pathway outlined in appendix 1.
- Treatment must be initiated and monitored under the guidance of a gastroenterologist and oncologist.
- Ipilimumab monotherapy and in combination with nivolumab must be permanently discontinued in patients with grade 3 or 4 diarrhoea or colitis. Other Immune Checkpoint Inhibitors (nivolumab monotherapy, pembrolizumab, atezolizumab) must be permanently discontinued in patients with grade four diarrhoea or colitis.
- All other causes, including cytomegalovirus (CMV) infection/reactivation and other viral, bacterial and parasitic aetiology, must be excluded along with any other clinical contraindications (e.g. gastrointestinal perforation or sepsis) before starting infliximab.
- A single dose of biosimilar infliximab 5mg/kg should be considered as a second line option for corticosteroid-refractory grade 3 or 4 diarrhoea or colitis related to the ICPI therapy, following treatment with systemic high-dose intravenous corticosteroids for three to five days.
- A second dose of infliximab at two weeks may be necessary for some patients. Very rarely a third dose may be required.
- Outcome data must be provided to the Clinical Commissioning Group (CCG) to inform future policy.
- These recommendations will be reviewed on publication of guidelines from the British Society of Gastroenterology or other national guidelines.

Key points

- Ipilimumab, an Immune Checkpoint Inhibitor monoclonal antibody, is recommended by NICE as a treatment option for patients with advanced (unresectable or metastatic) melanoma, and in combination with nivolumab for the first-line treatment of adult patients with intermediate/poor-risk advanced renal cell carcinoma
- Ipilimumab is associated with Immune-related Adverse Events (IrAEs), which can be severe or life-threatening. The most common immune-related adverse reactions are gastrointestinal symptoms, mainly diarrhoea and colitis

- Other ICPIs currently used in the UK include nivolumab, pembrolizumab and atezolizumab. IrAEs, including colitis, have also been observed during treatment with these agents, with colitis occurring less frequently than with ipilimumab.
- Data from a phase 3 trial (MDX010-20) and several supportive phase 1 and 2 trials was used to gain marketing authorisation for ipilimumab from the European Medicines Agency for the treatment of advanced melanoma.
- The MDX010-20 trial protocol suggested the use of oral or intravenous corticosteroids for the management of colitis. The use of infliximab or any other Tumour Necrosis Factor (TNF) alfa inhibitor was not mentioned in the trial protocol.
- At the end of the MDX010-20 trial, four patients received infliximab for diarrhoea of grade 3 or higher or colitis.
- The manufacturer of ipilimumab was unable to provide the rationale for the use of infliximab. However, it has been suggested that the use of a TNF alfa inhibitor such as infliximab in patients who failed to response to steroids is based on its use for Crohn's disease and ulcerative colitis.
- After MDX010-20, infliximab 5mg/kg was included in other trial protocols involving ipilimumab for the management of grade 3 or 4 diarrhoea.
- The SPC for ipilimumab states that addition of an alternative immunosuppressive agent to the corticosteroid regimen should be considered in corticosteroid-refractory immune-related colitis if other causes are excluded. In clinical trials, a single dose of infliximab 5mg/kg was added unless contraindicated.
- The West Midlands Cancer Alliance and Thames Valley Strategic Clinical Network have issued guidelines for managing immune-oncology related immune related adverse events. A stat dose of biosimilar infliximab 5mg/kg, followed by an additional dose at two weeks is recommended for the management of grade 3 or 4 diarrhoea or colitis if the symptoms fail to resolve after three to five days of high dose intravenous corticosteroids.
- No other TNF alfa inhibitors have been used for the management of severe ICPI induced diarrhoea or colitis
- There is no data available on safety, adverse effect profile or efficacy of infliximab in patients treated with ICPIs. As both classes of drugs can be immunosuppressive, their effects might be additive and increase the incidence of neutropenia and severe infections.
- According to the recent MHRA warning, in patients with immune-related colitis who are refractory to corticosteroids, the addition of an immunosuppressive agent (such as infliximab) should only be considered if the other causes have been excluded, including cytomegalovirus infection or reactivation.
- Guidelines on the management of ICPI induced colitis from the British Society of Gastroenterology are currently in development. These recommendations will be reviewed in the light of new evidence and publication of national guidelines.

Background

Ipilimumab, an Immune Checkpoint Inhibitor monoclonal antibody, is recommended as a treatment option for patients with previously treated advanced (unresectable or metastatic) melanoma.¹ Ipilimumab is also recommended as a treatment option for adults with previously untreated advanced (unresectable or metastatic) melanoma.² It is also indicated in combination with nivolumab for the first-line treatment of adult patients with intermediate/poor-risk advanced renal cell carcinoma.³

Ipilimumab is associated with IrAEs resulting from increased or excessive immune activity (immune-related adverse reactions), likely to be related to its mechanism of action. Immune-related adverse reactions, which can be severe or life-threatening, may involve the gastrointestinal, liver, skin, nervous, endocrine, or other organ systems. The most common gastrointestinal symptom is diarrhoea, which can be a sign of colitis or bowel perforation.³

Other ICPI, currently used in the UK, include nivolumab, pembrolizumab and atezolizumab (via Cancer Drug Fund). IrAEs can also be observed during treatment with these agents.⁴⁻⁶ Ipilimumab can be used in combination with nivolumab for the treatment of advanced (unresectable or metastatic) melanoma.⁷ Immune-related adverse reactions have occurred at higher frequencies in combination therapy compared with nivolumab monotherapy.^{3,4}

The two main forms of inflammatory bowel diseases are Crohn's disease and ulcerative colitis. Both conditions are associated with the presence of diarrhoea.^{8,9} Choice of drug treatment may include aminosalicylates, corticosteroids and biological drugs for ulcerative colitis, and glucocorticosteroids, aminosalicylates, antibiotics, immunosuppressives and tumour necrosis factor (TNF) alfa inhibitors for Crohn's disease.^{10,11} A TNF alfa inhibitor, such as infliximab, is recommended as a treatment option in adults, whose disease has not responded or responded inadequately to conventional therapy.^{12,13}

The SPC for ipilimumab states that addition of an alternative immunosuppressive agent to the corticosteroid regimen should be considered in corticosteroid-refractory immune-related colitis if other causes are excluded. In clinical trials, a single dose of infliximab 5mg/kg was added unless contraindicated.³

The aim of this document is to review the recommended management options for diarrhoea and/or colitis related to ICPI therapy and summarise the evidence for using infliximab for this indication.

Clinical evidence

In May 2011, ipilimumab (YERVOY®) was approved by the European Medicines Agency (EMA) for the treatment of advanced melanoma in adults who have received prior therapy. The Marketing Authorisation was granted based on the evidence from one phase 3 trial (MDX010-20) and seven supportive phase 1 and 2 trials.¹⁴

In MDX010-20, a randomised double-blind trial, a total of 676 patients with unresectable stage III or IV melanoma, whose disease had progressed while they were receiving therapy for metastatic disease, were randomly assigned, in a 3:1:1 ratio, to receive ipilimumab plus a glycoprotein 100 (gp100) peptide vaccine (403 patients), ipilimumab alone (137), or gp100 alone (136). Ipilimumab, at a dose of 3mg/kg of body weight, was administered with or without gp100 every three weeks for up to four treatments (induction). Eligible patients could receive reinduction therapy. The primary endpoint was overall survival.¹⁵

The most common adverse events were IrAE, which most often affected the skin and gastrointestinal tract. The most common gastrointestinal IrAE were diarrhoea and colitis.

Table 1: Immune-related adverse events affecting gastrointestinal tract by number of patients (percent) in the safety population¹⁵

	Ipilimumab plus gp100(N=380)			Ipilimumab alone (N=131)			gp100 alone (M=132)		
	Total	Grade 3	Grade 4	Total	Grade 3	Grade 4	Total	Grade 3	Grade 4
Any IrAE	221 (58.2)	37 (9.7)	2 (0.5)	80 (61.1)	16 (12.2)	3 (2.3)	42 (31.8)	4 (3.0)	0
Gastrointestinal IrAE	122 (32.1)	20 (5.3)	2 (0.5)	38 (29.0)	10 (7.6)	0	19 (14.4)	1 (0.8)	0
diarrhoea	115 (30.3)	14(3.7)	0	36 (27.5)	6 (4.6)	0	18 (3.6)	1 (0.8)	0
colitis	20 (5.3)	11 (2.9)	1 (0.3)	10 (7.6)	7 (5.3)	0	1 (0.8)	0	0

Protocol guidelines for the management of IrAE included the administration of corticosteroids (orally or intravenously), a delay in a scheduled dose, or discontinuation of therapy. For severe symptoms (colitis manifested as grade 3 or 4 diarrhoea), prednisolone 60mg or equivalent was suggested to control initial symptoms. The dose was supposed to be gradually tapered over at least one month. Lower doses of prednisolone were considered for less severe cases of colitis. The use of infliximab or any other TNF alfa inhibitor was not mentioned in the trial protocol.¹⁶

After administration of corticosteroids, the median time to the resolution of diarrhoea of grade 2 or higher was 2.0 weeks for 40 of 44 patients in the ipilimumab-plus-gp100 group and 2.3 weeks for 14 of 15 patients in the ipilimumab alone group. In addition to corticosteroids, four patients received infliximab for diarrhoea of grade 3 or higher or colitis.¹⁵

Bristol-Myers Squibb, the manufacturer of ipilimumab (YERVOY®), was unable to provide the rationale for the use of infliximab in the MDX010-20 trial.¹⁷ It has been suggested that the use of a TNF alfa inhibitor, such as infliximab, in patients who failed to response to steroids is based on its use for Crohn's disease and ulcerative colitis.¹⁸

After MDX010-20, several other clinical trials with ipilimumab and/or nivolumab have been conducted for the treatment of metastatic melanoma.¹⁹⁻²¹ Infliximab 5mg/kg was included in trial protocols for the management of grade 3 or 4 diarrhoea where there was no improvement or worsening of symptoms after 3-5 days of high-dose corticosteroids.²²⁻²⁴

The use of infliximab for adverse effect management has varied between 0.6% to 13% in the clinical trials.^{15,21} The use of infliximab was not mentioned in nivolumab vs. dacarbazine trial paper.¹⁹

The West Midlands Cancer Alliance and Thames Valley Strategic Clinical Network have issued guidelines for managing immune-oncology related IrAEs.^{25,26} Grade 1 cases should be managed symptomatically with loperamide, oral hydration and electrolyte replacement. Grade 2 diarrhoea should be managed with low dose oral corticosteroids in addition to symptomatic treatment. Grade 3 or 4 events should be treated with high dose intravenous corticosteroids in addition to symptomatic treatment.

A stat dose of biosimilar infliximab 5mg/kg is recommended if the gastrointestinal symptoms fail to resolve after three to five days of intravenous corticosteroids. Expert opinion and pooled clinical data suggest that an additional dose of biosimilar infliximab 5mg/kg at two weeks would be required.^{27,28} If symptoms persist for more than three to five days or worsen after infliximab, colectomy should be considered.²⁶

Some authors have hypothesized that prophylactic oral budesonide, a locally acting corticosteroid with low systemic bioavailability, could ameliorate the gastrointestinal side effects of ipilimumab. A randomised, double-blind, placebo controlled phase 2 trial was conducted to determine whether prophylactic budesonide could reduce the rate of grade 2 and higher diarrhoea in ipilimumab-treated patients with advanced melanoma. Budesonide did not affect the rate of grade 2 and higher diarrhoea and therefore should not be used prophylactically with ipilimumab therapy.²⁹

Evidence: strengths and weaknesses

- There are no specific recommendations regarding treatment of drug-induced colitis.
- The use of infliximab for the management of diarrhoea and/or colitis related to ICPIs therapy is based on its efficacy in Crohn's disease and ulcerative colitis.
- No other TNF alfa inhibitors have been used in clinical trials with ICPIs.
- There is no data available on safety, adverse effect profile or efficacy of infliximab in patients treated with ICPIs.
- Infliximab use varies considerably between ipilimumab and/or nivolumab trials, ranging from 0.6% in nivolumab group (nivolumab plus ipilimumab vs monotherapy trial) to 13% in nivolumab plus ipilimumab group (nivolumab plus ipilimumab vs ipilimumab trial).

Safety

Evidence for an interaction between monoclonal antibodies and TNF inhibitors is very limited. As both groups of drugs can be immunosuppressive, their effects might be additive and increase the incidence of neutropenia and severe infections.³⁰

At the time of writing this document, Medicines and Healthcare Regulatory Agency (MHRA) has issued a warning regarding ipilimumab and reports of cytomegalovirus (CMV) gastrointestinal infection or reactivation. Patients on ipilimumab who present with diarrhoea or other symptoms of colitis, and those who do not respond to steroid treatment for immune-related colitis, should be investigated to exclude other causes, including infections such as CMV. In those patients, the addition of an immunosuppressive agent should only be considered if other causes have been excluded, including CMV infection or reactivation.³¹

Place in therapy

Based on experience from clinical trials, the manufacturer of YERVOY® has developed recommendations for the management of diarrhoea or colitis. Treatment depends on the severity of symptoms, which is graded according to the National Cancer Institute's Common Terminology Criteria for Adverse Events, version 5.0.^{3,32}

Grade 1 (mild) or 2 (moderate)

Patients with mild to moderate diarrhoea (an increase of up to six stools per day) or suspected mild to moderate colitis (e.g. abdominal pain or blood in stools) may remain on ipilimumab. Symptomatic treatment (e.g. loperamide, fluid replacement) and close monitoring are advised. If symptoms recur or persist for five to seven days, ipilimumab should be withheld and corticosteroid therapy (e.g. prednisolone 1mg/kg orally once daily or equivalent) should be initiated. If resolution to Grades 0-1 or return to baseline occurs, ipilimumab may be resumed.³

Grade 3 (severe) or 4 (life-threatening)

Ipilimumab must be permanently discontinued in patients with severe diarrhoea or colitis, and systemic high-dose intravenous corticosteroid therapy (e.g. methylprednisolone 2mg/kg/day) should be initiated immediately. Once diarrhoea and other symptoms are controlled, the corticosteroid should be tapered over the period of at least one month to avoid recurrence.³

In the case of corticosteroid-refractory diarrhoea or colitis, addition of an alternative immunosuppressive agent to the corticosteroid regimen may be considered if other causes are excluded (including CMV infection/reactivation and other viral, bacterial and parasitic etiology). A single dose of infliximab 5mg/kg has been suggested, except where gastrointestinal perforation or sepsis is suspected.³

For nivolumab, pembrolizumab and atezolizumab, administration of other systemic immunosuppressants may be considered in patients whose immune-related adverse reactions cannot be controlled with corticosteroid use.⁴⁻⁶

Appendix 1 outlines the patient pathway for managing ICPI induced diarrhoea or colitis, adapted from The West Midlands Cancer Alliance and Thames Valley Strategic Clinical Network.^{25,26}

Cost impact and cost effectiveness

ICPIs are funded and commissioned by NHS England.³³ Management of chemotherapy-associated adverse effects however, such as diarrhoea or colitis, is funded and commissioned by the CCGs. Infliximab is not currently routinely commissioned for the management of ipilimumab-induced diarrhoea or colitis. Most healthcare providers would need to submit an exceptional funding request to get the additional payment.

Comparative costs of biosimilar infliximab 350mg dose (5mg/kg) for a 70kg patient are shown in table 2. Infliximab is excluded from the NHS PbR tariff.³⁴

Table 2: Comparative drug costs of infliximab 100mg powder for concentrate for solution for infusion vials

Brand	Cost per vial List price (a)	Cost per vial NHS contract price EoE (b)	Cost per single 400mg dose (c)	Cost per 2 x 400mg doses (d)
Flixabi®	£377.00	£80.00	£320.00	£640.00
Inflectra®	£377.66	£100.00	£400.00	£800.00
Remsima®	£377.66	£100.00	£400.00	£800.00
Remicade®	£419.62	£176.24	£704.96	£1,409.92

[a] Drug Tariff prices (March 2019)³⁵

[b] NHS East of England contract prices (March 2019)³⁶

[c] Rounded up to 400mg dose, NHS East of England contract price

[d] Rounded up to 2 x 400mg doses, NHS East of England contract price

The first dose of infliximab would be administered as inpatient. Subsequent doses could then be administered as a day case if the patient is fit for discharge.²⁸ The reduction in length of inpatient stay would offset the cost of infliximab treatment.

Day case activity costs for IV infliximab administration is between £241 (HRG code FD02H) and £269 (HRG code FD02G) per session, not including Market Forces Factor (MFF).³⁷

Table 3: Indicative costs per dose administered as a day case

Brand	Cost for 400mg dose	Day case activity costs	Total cost
Flixabi®	£320.00	£241 - £269	£561 - £589
Inflectra®	£400.00	£241 - £269	£641 - £669
Remsima®	£400.00	£241 - £269	£641 - £669
Remicade®	£704.96	£241 - £269	£946 - £974

The alternative option to infliximab treatment is to use a prolonged course of intravenous corticosteroids. Patients would remain an inpatient for the entire duration of treatment, and risk complications of steroid toxicity. In severe inadequately treated cases, patients may require a colectomy.²⁸ There is currently no published data on the average length of stay for patients with grade ≥ 3 diarrhoea or the percentage of patients requiring colectomy.

The cost of colectomy varies according to the severity of the patient's condition and the complexity of the procedure. This is usually between £6,248 and £18,172 per procedure, there would also be ongoing stoma care costs including clinic appointments and consumables. NB. These costs do not include MFF.³⁷

Estimated patient numbers

Evidence from the pooled clinical experience shows that grade 3/4 diarrhoea is seen in up to 10% of patients on ipilimumab therapy and 1-2% of cases treated with nivolumab, pembrolizumab or atezolizumab.²⁷ According to current recommendations, presence of diarrhoea of grade ≥ 3 requires permanent discontinuation of ipilimumab therapy. Total annual cost of infliximab therapy would vary depending on the number of patients being treated with ipilimumab, and the incidence of steroid-refractory grade ≥ 3 diarrhoea.

The number of patients who develop grade 3/4 diarrhoea who are refractory to treatment with steroids is not known. It is estimated that one third to two thirds of patients treated with ipilimumab with acute colitis either do not respond to high-dose intravenous steroids, or have a relapse requiring an increase in the corticosteroid dosage during the course of steroid tapering.³⁸ For patients treated with nivolumab or pembrolizumab, up to 12.5% did not respond to corticosteroid treatment.³⁹ No information was available for patients treated with atezolizumab at the time of writing.

Estimated cost impact for the East of England (EoE) (drug costs only)

Drug	Estimated no. patients receiving drug per year EoE*	No. patients who develop grade 3/4 diarrhoea**	Estimated no. patients requiring infliximab assuming 33% are refractory to steroids	Estimated no. patients requiring infliximab assuming 66% are refractory to steroids
Ipilimumab	119	12	4	8
Atezolizumab	108	2	1	1
Nivolumab	285	6	2	4
Pembrolizumab	583	12	4	8
Total number of patients per year	1095	32	11	21
EoE cost per year for 1 dose infliximab***			£7,359	£14,049
EoE Cost per year for 2 doses infliximab***			£14,718	£28,098

*Number of patients receiving each drug in the EoE over a one year period from February 2018 to January 2019. Information provided by NHS England Specialised Commissioning and Cambridge University Hospital. Individual patients may have received more than one agent, so these numbers overestimate overall exposure to ICPIs.

**Assumes 10% of patients on ipilimumab and 2% of patients on pembrolizumab, nivolumab or atezolizumab develop grade 3/4 diarrhoea.

*** Based on average dose of biosimilar infliximab at £400 per dose, including activity costs based on HRG code FD02G (not including MFF).

It is anticipated that drug costs would be offset by a reduction in length of in patient stay.

Options considered by PAC

- Recommended
- Not recommended

Author: Monika Sznura on behalf of PAC

Document history

PAC approval date	8th July 2019
Version	1
Consultation process	Dr Tim Raine, Consultant Gastroenterologist, Addenbrookes Hospital East of England clinicians East of England clinicians via PAC
QA process	Katie Smith, Senior Clinical Pharmacist, PrescQIPP. 10th August 2019

References

1. NICE. Ipilimumab for previously treated advanced (unresectable or metastatic) melanoma. TA268. December 2012. Accessed 03/12/18 via <https://www.nice.org.uk/guidance/ta268>
2. NICE. Ipilimumab for previously untreated advanced (unresectable or metastatic) melanoma. TA319. July 2014. Accessed 03/12/18 via <https://www.nice.org.uk/guidance/ta319>
3. Summary of Product Characteristics for YERVOY® 5mg/ml concentrate for solution for infusion (ipilimumab). Bristol-Myers Squibb Pharmaceuticals limited. Last updated 11/01/19. Accessed 28/01/19 via <https://www.medicines.org.uk/emc/product/4683>
4. Summary of Product Characteristics for OPDIVO® 10mg/ml concentrate for solution for infusion (nivolumab). Bristol-Myers Squibb Pharmaceuticals limited. Last updated 11/01/19. Accessed 28/01/19 via <https://www.medicines.org.uk/emc/product/6888>
5. Summary of Product Characteristics for KEYTRUDA® 25mg/ml concentrate for solution for infusion (pembrolizumab). Merck Sharp & Dohme Limited. Last updated 11/01/19. Accessed 28/01/19 via <https://www.medicines.org.uk/emc/product/2498/smhc>
6. Summary of Product Characteristics for Tecentriq® 1,200mg concentrate for solution for infusion (atezolizumab). Roche Products Limited. Last updated 02/07/18. Accessed 28/01/19 via <https://www.medicines.org.uk/emc/product/8442/smhc>
7. NICE. Nivolumab in combination with ipilimumab for treating advanced melanoma. TA400. July 2016. Accessed 28/01/19 via <https://www.nice.org.uk/guidance/ta400>
8. Clinical Knowledge Summary. Crohn's disease. Last revised May 2019. Accessed 03/12/18 via <https://cks.nice.org.uk/crohns-disease>
9. Clinical Knowledge Summary. Ulcerative colitis. Last revised April 2019. Accessed 03/12/18 via <https://cks.nice.org.uk/ulcerative-colitis>
10. NICE. Crohn's disease: management. NG129. May 2019. <https://www.nice.org.uk/guidance/ng129>
11. NICE. Ulcerative colitis: management. NG130. May 2019. <https://www.nice.org.uk/guidance/ng130>
12. NICE. Infliximab and adalimumab for the treatment of Crohn's disease. TA187. May 2010. <https://www.nice.org.uk/guidance/ta187>
13. NICE. Infliximab, adalimumab and golimumab for treating moderately to severely active ulcerative colitis after the failure of conventional therapy. TA329. February 2015. <https://www.nice.org.uk/guidance/ta329>
14. European Medicines Agency. European public assessment report (EPAR) for YERVOY® (ipilimumab). EMA/CHMP/557664/2011. Published 19/05/11. Accessed 03/12/18 via https://www.ema.europa.eu/documents/assessment-report/yervoy-epar-public-assessment-report_en.pdf
15. Hodi FS et al. Improved survival with ipilimumab in patients with metastatic melanoma. N Engl J Med 2010; 363 <https://www.nejm.org/doi/full/10.1056/NEJMoa1003466>
16. Clinical study protocol. Protocol No MDX010-20. Release date 27/04/2004. <https://www.nejm.org/doi/suppl/10.1056/NEJMoa1003466>
17. Personal communication. Bristol-Myers Squibb. Date contacted 31/10/18.
18. Minor DR et al. Infliximab in the treatment of anti-CTLA4 antibody (ipilimumab) induced immune-related colitis. Cancer Biother Radiopharm 2009; 24: 321-5. <https://www.liebertpub.com/doi/pdfplus/10.1089/cbr.2008.0607>

19. Robert C et al. Nivolumab in previously untreated melanoma without BRAF mutation. *N Engl J Med* 2015; 372: 320-30. <https://www.nejm.org/doi/full/10.1056/nejmoa1412082>
20. Larkin J et al. Combined nivolumab and ipilimumab or monotherapy in untreated melanoma. *N Engl J Med* 2015; 373: 23-34. <https://www.nejm.org/doi/full/10.1056/nejmoa1504030>
21. Postow MA et al. Nivolumab and ipilimumab versus ipilimumab in untreated melanoma. *N Engl J Med* 2015; 372: 2006-17. <https://www.nejm.org/doi/full/10.1056/NEJMoa1414428>
22. Clinical study protocol. Protocol No CA209066. Release date 20/09/2012. <https://www.nejm.org/doi/suppl/10.1056/NEJMoa1412082>
23. Clinical study protocol. Protocol No CA209067. Release date 19/03/2013. <https://www.nejm.org/doi/suppl/10.1056/NEJMoa1504030>
24. Clinical study protocol. Protocol No CA209069. Release date 29/04/2013. <https://www.nejm.org/doi/suppl/10.1056/NEJMoa1414428>
25. NHS England and West Midlands Cancer Alliance. Management of Systemic Anti-cancer Therapy Induced Diarrhoea in Adult Patients v2.3. April 2018. Accessed 01/04/19 via <https://www.england.nhs.uk/mids-east/clinical-networks/west-midlands-clinical-network/our-networks/cancer/cancer-expert-advisory-groups/systemic-anti-cancer-therapy/>
26. Thames Valley Strategic Clinical Network. Immuno-Oncology Agent Immune-Related Adverse Event Clinical Guideline. Version 1.0. April 2017. Accessed 01/04/19 via <http://tvscn.nhs.uk/networks/cancer/cancer-topics/chemotherapy/>
27. Kumar V et al. Current diagnosis and management of immune related adverse events (IrAEs) induced by immune checkpoint inhibitor therapy. *Front Pharmacol* 2017; 8: 49. <https://www.frontiersin.org/articles/10.3389/fphar.2017.00049/full>
28. Personal communication, Dr Tim Raine, Consultant Gastroenterologist, Addenbrookes Hospital. Contacted 18/05/19.
29. Weber J et al. A randomized, double-blind, placebo-controlled, phase II study comparing the tolerability and efficacy of ipilimumab administered with or without prophylactic budesonide in patients with unresectable stage III or IV melanoma. *Clin Cancer Res* 2009; 15: 5591-8. <https://clincancerres.aacrjournals.org/content/clincanres/15/17/5591.full.pdf>
30. Stockley's Drug Interactions. Monoclonal antibodies and tumour necrosis factor antagonists. Latest modification 25/04/18. Accessed 03/12/18 via www.medicinescomplete.com
31. Ipilimumab (Yervoy): reports of cytomegalovirus (CMV) gastrointestinal infection or reactivation. *Drug Safety Update* 2019; 12 (6): 2. Published 09/01/19. Accessed 10/01/19 via <https://www.gov.uk/drug-safety-update/ipilimumab-yervoy-reports-of-cytomegalovirus-cmv-gastrointestinal-infection-or-reactivation>
32. Cancer Therapy Evaluation Program. Common Terminology Criteria for Adverse Events (CTCAE), version 5.0. Published 27/11/17. https://ctep.cancer.gov/protocolDevelopment/electronic_applications/ctc.htm
33. Indications for NHS England drugs list v14.1 last updated April 2019 <https://www.england.nhs.uk/commissioning/spec-services/key-docs/>
34. NHS England and NHS Improvement. National Tariff Payment System 2017/18 and 2018/19. Accessed 03/12/18 via <https://improvement.nhs.uk/resources/national-tariff-1719/>
35. Drug Tariff. Accessed March 2019 <https://www.nhsbsa.nhs.uk/pharmacies-gp-practices-and-appliance-contractors/drug-tariff>

36. Personal communication, James Kent, East of England Regional Procurement Specialist Pharmacist. Contacted 06/03/19.
37. National Tariff Payment System 2019/20: Annex A
<https://improvement.nhs.uk/resources/national-tariff/>
38. Marthey L et al. Cancer Immunotherapy with Anti-CTLA-4 Monoclonal Antibodies Induces an Inflammatory Bowel Disease. J Crohns Colitis 2016; 10: 395–401.
<https://academic.oup.com/ecco-jcc/article/10/4/395/2571197>
39. Collins M et al. Inflammatory gastrointestinal diseases associated with PD-1 blockade antibodies. Ann Oncol 2017; 28: 2860–5.
<https://www.ncbi.nlm.nih.gov/pubmed/29045560>

Appendix 1: Patient pathway for managing ICPI induced diarrhoea or colitis, adapted from The West Midlands Cancer Alliance and Thames Valley Strategic Clinical Network^{25,26}

Grade	Investigations	Management	Follow up
Mild (grade 1) Diarrhoea: <4 stools/day over baseline	Baseline bloods:FBC, U&E, LFTs, TFTs, CRP Stool microscopy and culture Clostridium difficile toxin Faecal calprotectin	Oral fluids Loperamide Avoid high fibre and lactose	Regular contact with patient to assess symptoms Continue ICPI therapy If symptoms persist (≥5 days) or worsen: <ul style="list-style-type: none"> • Treat as grade 2 or 3/4
Moderate (grade 2) Diarrhoea: 4-6 stools/day over baseline Colitis: abdominal pain, mucus or blood in stool	Baseline bloods: FBC, U&E, LFTs, TFTs, CRP Stool microscopy and culture Clostridium difficile toxin Faecal calprotectin Abdominal x-ray	PO prednisolone 0.5- 1mg/kg/day + PPI cover Stop loperamide Oral fluids	Withhold ICPI therapy If symptoms resolve or improve to mild within 72 hours: <ul style="list-style-type: none"> • Taper steroids over at least 1 month • Resume ICPI therapy • If symptoms persist or worsen: treat as grade 3/4 • Permanently discontinue ICPI therapy Gastroenterology advice/review
Severe or Life- Threatening (grade 3 + 4) Diarrhoea: ≥7 stools/day over baseline Colitis: severe abdominal pain, peritoneal signs	Urgent referral to gastroenterologist Baseline bloods: FBC, U&E, LFTs, TFTs, CRP Stool microscopy and culture Clostridium difficile toxin Faecal calprotectin CT abdomen/pelvis Flexible sigmoidoscopy with biopsies Screen for infliximab administration suitability (CMV, TB, Hepatitis B and C, HIV, NYHA class III/ IV) Dietician review	IV methylprednisolone 0.5-1mg/kg/day IV hydration and fluid balance Stop loperamide	Permanently discontinue ICPI therapy If symptoms resolving: <ul style="list-style-type: none"> • Continue IV methylprednisolone for at least 3-5 days then • Switch to PO prednisolone 1mg/kg/ day and taper over at least 1 month • If symptoms persist or worsen within 72 hours: • Add infliximab 5mg/kg (if no contraindications) after gastroenterology review • Dose may be repeated after 2 weeks if necessary

Infliximab should not be given to patients with:

- Bowel perforation
- Tuberculosis or other active/severe infections
- Moderate or severe heart failure (NYHA class III/IV)

Appendix 2: Assessment against Ethical and Commissioning Principles

1. Treatment assessed

Infliximab for the management of diarrhoea or colitis associated with Immune Checkpoint Inhibitor (ICPI) therapy.

2. East of England Priorities Advisory Committee Recommendation

Infliximab is recommended for the treatment of severe Immune Checkpoint Inhibitor (ICPI) related colitis grade 3 or 4, in line with the treatment pathway outlined in Appendix 1.

3. Clinical Effectiveness

There is limited data on the clinical effectiveness of infliximab for the management of diarrhoea and/or colitis related to ICPIs. Its use is based on its efficacy in Crohn's disease and ulcerative colitis.

4. Cost Effectiveness

There is no cost effectiveness data on the use of infliximab for the management of diarrhoea and/or colitis related to ICPIs therapy, however costs of treatment may be offset by a reduction in length of in patient stay, reduction in steroid related toxicity and avoidance of progression to colectomy.

5. Equity

No issues identified.

6. Need for healthcare (incorporates patient choice and exceptional need)

A small group of patients who do not respond to first and second line therapies would benefit from this treatment.

7. Needs of the community

No issues identified.

8. Policy driver

None.

9. Disinvestment

There is a lack of data on cost-effectiveness, however the cost of the treatment is likely to be offset by a reduction in the patient's length of stay, and therefore should not result in the need for disinvestment in other areas.